הודעה על החמרה  ( מידע בטיחות)  בעלון לרופא 

תאריך: 21.5.2013
שם תכשיר באנגלית ומספר הרישום SEPTRIN FOR INFUSION
 126-27-30623-00
שם בעל הרישום   פריגו ישראל סוכנויות בע"מ 
טופס זה מיועד לפרוט ההחמרות בלבד !
	ההחמרות המבוקשות 

	פרק בעלון
	טקסט נוכחי
	טקסט חדש

	4.2 Posology and Method of Administration

	.New
Creatinine Clearance (ml/min) 15 to 30, recommended dosage Half the standard dosage 

Creatinine Clearance (ml/min) less than 15, recommended dosage Not recommended

	Paediatric dosage may be increased by 

50% for severe infections.
Creatinine Clearance (ml/min) 15-25, dosage standard dosage for a maximum of three days followed by half the standard dosage.
Creatinine Clearance (ml/min) below 15, dosage Not to be administered unless haemodialysis facilities are available. Under this condition half the standard dosage may be given.
Use in the elderly: The elderly are more likely to suffer from adverse reactions.  Therefore, the drug should be used only where specifically indicated and for as short a time as possible and only with particular caution in elderly patients.

	4.3 Contraindications

	Trimethoprim- sulfamethoxazole for Infusion should not be given to patients with a history of hypersensitivity to sulphonamides, trimethoprim, Trimethoprim- sulfamethoxazole or any excipients of excipients of the presentations. 


Trimethoprim- sulfamethoxazole for Infusion is contra-indicated in patients showing marked liver parenchymal damage.

 Trimethoprim- sulfamethoxazole for Infusion is contra-indicated in severe renal insufficiency where repeated measurements of the plasma concentration cannot be performed.

Trimethoprim- sulfamethoxazole for Infusion should not be given to premature babies nor to full- term infants in the neonatal period.

Trimethoprim- sulfamethoxazole   Injection should not be used in patients with glucose-6-phosphate dehydrogenase deficiency.

	Trimethoprim- sulfamethoxazole for Infusion Septrin presentations should not be given to patients with a history of hypersensitivity to sulphonamides, trimethoprim, co-trimoxazole -Trimethoprim- sulfamethoxazole or any excipients of excipients of the presentations
Trimethoprim- sulfamethoxazole for Infusion is Ccontra-indicated in patients with severe renal insufficiency where repeated measurements monitoring of the plasma drug concentration cannot be performed.

Use in patients with severe impairment of liver function

Use in patients with existent or severe blood dyscrasias.

Trimethoprim- sulfamethoxazole   Injection should not be Uused in patients with glucose-6-phosphate dehydrogenase deficiency.

Trimethoprim- sulfamethoxazole for Infusion Septrin should not be given to premature babies nor to full- term infants in the neonatal period. 

-
Trimethoprim- sulfamethoxazole for Infusion is contra-indicated in patients showing marked liver parenchymal damage.

	4.4 Special Warnings and Special Precautions for Use


	Fatalities, although very rare, have occurred due to severe reactions including Stevens-Johnson syndrome, Lyell syndrome (toxic epidermal necrolysis), fulminant hepatic necrosis, agranulocytosis, aplastic anaemia, other blood dyscrasias and hypersensitivity of the respiratory tract.

Trimethoprim- sulfamethoxazole for Infusion should be discontinued at the first appearance of a skin rash. (See Adverse Reactions).


Particular care is always advisable when treating elderly patients because, as a group, they are more susceptible to adverse reactions and more likely to suffer serious effects as a result particularly when complicating conditions exist, eg. impaired kidney and/or liver function and/or concomitant drugs.


For patients with known renal impairment special measures should be adopted (See Dosage of administration).

An adequate urinary output should be maintained at all times. Evidence of crystalluria in vivo is rare, although sulphonamide crystals have been noted in cooled urine from treated patients. In patients suffering from hypoalbuminaemia the risk may be increased.

Regular monthly blood counts are advisable when Trimethoprim- sulfamethoxazole is given for long periods, or to folate deficient patients or to the elderly, since there exists a possibility of asymptomatic changes in haematological laboratory indices due to lack of available folate. These changes may be reversed by administration of folinic acid (5-10 mg/day) without interfering with the antibacterial activity.


In glucose-6-phosphate dehydrogenase-deficient (G-6-PD) patients haemolysis may occur.


Trimethoprim- sulfamethoxazole should be given with caution to patients with severe allergy or bronchial asthma.


Trimethoprim- sulfamethoxazole should not be used in the treatment of streptococcal pharyngitis due to Group A (-haemolytic streptococci, eradication of these organisms from the oropharynx is less effective than with penicillin.


Trimethoprim has been noted to impair phenylalanine metabolism but this is of no significance in phenylketonuric patients on appropriate dietary restriction.


The administration of Trimethoprim- sulfamethoxazole to patients known or suspected to be at risk of acute porphyria should be avoided. Both trimethoprim and sulphonamides (although not specifically sulphamethoxazole) have been associated with clinical exacerbation of porphyria.


Close monitoring of serum potassium and sodium is warranted in patients at risk of hyperkalaemia and hyponatraemia.

Except under careful supervision Trimethoprim- sulfamethoxazole for Infusion should not be given to patients with serious haematological disorders. Trimethoprim- sulfamethoxazole has been given to patients receiving cytotoxic therapy with little or no additional effect on the bone marrow or peripheral blood. 

Trimethoprim- sulfamethoxazole for infusion contains sulphite. This may cause allergic-type reactions including anaphylactic symptoms and life-threatening or less sever asthmatic episodes in susceptible individuals.


Fluid overload is possible, especially when very high doses are being administered to patients with underlying cardio-pulmonary disease.


	Fatalities, although very rare, have occurred due to severe reactions including Stevens-Johnson syndrome, Lyell syndrome (toxic epidermal necrolysis), fulminant hepatic necrosis, agranulocytosis, aplastic anaemia, other blood dyscrasias and hypersensitivity of the respiratory tract.
Life-threatening cutaneous reactions Stevens-Johnson syndrome (SJS) and toxic epidermal necrolysis (TEN) have been reported with the use of Septrin. Patients should be advised of the signs and symptoms and monitored closely for skin reactions. The highest risk for occurrence of SJS or TEN is within the first weeks of treatment. If symptoms or signs of SJS or TEN (e.g. progressive skin rash often with blisters or mucosal lesions) are present, Septrin treatment should be discontinued (see 4.8 Undesirable Effects).
The best results in managing SJS and TEN come from early diagnosis and immediate discontinuation of any suspect drug. Early withdrawal is associated with a better prognosis. If the patient has developed SJS or TEN with the use of Septrin, Septrin must not be re-started in this patient at any time. 

Trimethoprim- sulfamethoxazole for Infusion should be discontinued at the first appearance of a skin rash. (See Adverse Reactions).


Particular care is always advisable when treating elderly patients because, as a group, they are more susceptible to adverse reactions and more likely to suffer serious effects as a result particularly when complicating conditions exist, eg. impaired kidney and/or liver function and/or concomitant use of other  drugs.


For patients with known renal impairment special measures should be adopted (See 4.2 Dosage and of administration). An adequate urinary output should be maintained at all times. Evidence of crystalluria in vivo is rare, although sulphonamide crystals have been noted in cooled urine from treated patients. In patients suffering from hypoalbuminaemia the risk may be increased. Exercise caution when treating patients with severe hepatic parenchymal damage as changes may occur in the absorption and metabolism of trimethoprim and sulfamethoxazole. 


Regular monthly blood counts are advisable when Septrin Trimethoprim- sulfamethoxazole is given for long periods, or to folate deficient patients or to the elderly, since there exists a possibility of asymptomatic changes in haematological laboratory indices due to lack of available folate. These changes may be reversed by administration of folinic acid (5-10 mg/day) without interfering with the antibacterial activity.


In glucose-6-phosphate dehydrogenase-deficient (G-6-PD) patients haemolysis may occur.


Septrin Trimethoprim- sulfamethoxazole should be given with caution to patients with severe allergy or bronchial asthma.


Septrin Trimethoprim- sulfamethoxazole should not be used in the treatment of streptococcal pharyngitis due to Group A (-haemolytic streptococci, eradication of these organisms from the oropharynx is less effective than with penicillin.


Trimethoprim has been noted to impair phenylalanine metabolism but this is of no significance in phenylketonuric patients on appropriate dietary restriction.


The administration of Septrin Trimethoprim- sulfamethoxazole to patients known or suspected to be at risk of acute porphyria should be avoided. Both trimethoprim and sulphonamides (although not specifically sulphamethoxazole) have been associated with clinical exacerbation of porphyria.


Close monitoring of serum potassium and sodium is warranted in patients at risk of hyperkalaemia and hyponatraemia.

Except under careful supervision Septrin Trimethoprim- sulfamethoxazole for Infusion should not be given to patients with serious haematological disorders (see Adverse Reactions). Septrin Trimethoprim- sulfamethoxazole has been given to patients receiving cytotoxic therapy with little or no additional effect on the bone marrow or peripheral blood. 

Septrin Trimethoprim- sulfamethoxazole for infusion contains sulphite. This may cause allergic-type reactions including anaphylactic symptoms and life-threatening or less sever asthmatic episodes in susceptible individuals.


Fluid overload is possible, especially when very high doses are being administered to patients with underlying cardio-pulmonary disease.

Patients with rare hereditary problems of fructose intolerance, glucose-galactose malabsorption or sucrase-isomaltase insufficiency should not take this medicine. 

	4.5 Interactions with Other Medicinal Products and Other Forms of Interaction


	In elderly patients concurrently receiving diuretics, mainly thiazides, there appears to be an increased risk of thrombocytopenia with or without purpura.

Occasional reports suggest that patients receiving pyrimethamine at doses in excess of 25 mg weekly may develop megaloblastic anaemia should trimethoprim-sulfamethoxazole be prescribed concurrently.
In some situations, concomitant treatment with zidovudine may increase the risk of haematological adverse reactions to Trimethoprim- sulfamethoxazole. If concomitant treatment is necessary, consideration should be given to monitoring of haematological parameters.

Administration of trimethoprim/sulphamethoxazole 160mg/800 mg causes a 40% increase in lamivudine exposure because of the trimethoprim component. Lamivudine has no effect on the pharmacokinetics of trimethoprim or sulphamethoxazole.

Trimethoprim-sulfamethoxazole has been shown to potentiate the anticoagulant activity of warfarin via stereo-selective inhibition of its metabolism. 

Sulphamethoxazole may displace warfarin from plasma-albumin protein-binding sites in vitro. Careful control of the anticoagulant therapy during treatment with Trimethoprim- sulfamethoxazole is advisable.

Trimethoprim- sulfamethoxazole prolongs the half life of phenytoin and if co-administered the prescriber should be alert for excessive phenytoin effect. Close monitoring of the patient's condition and serum phenytoin levels is advisable.

Interaction with sulphonylurea hypoglycaemic agents is uncommon but potentiation has been reported.

Concurrent use of rifampicin and Trimethoprim- sulfamethoxazole results in a shortening of the plasma half life of trimethoprim after a period of about one week. This is not thought to be of clinical significance.

Reversible deterioration in renal function has been observed in patients treated with Trimethoprim- sulfamethoxazole and cyclosporin following renal transplantation.

When trimethoprim is administered simultaneously with drugs that form cations at physiological pH, and are also partly excreted by active renal secretion (e.g. procainamide, amantadine), there is the possibility of competitive inhibition of this process which may lead to an increase in plasma concentration of one or both of the drugs.

Concomitant use of trimethoprim with digoxin has been shown to increase plasma digoxin levels in a proportion of elderly patients.

Caution should be exercised in patients taking any other drugs that can cause hyperkalaemia.


Trimethoprim- sulfamethoxazole may increase the free plasma levels of methotrexate

If Trimethoprim- sulfamethoxazole is considered appropriate therapy in patients receiving other anti-folate drugs such as methotrexate, a folate supplement should be considered (See Warnings and Precautions).
 
Trimethoprim interferes with assays for serum methotrexate when dihydrofolate reductase from Lactobacillus casei is used in the assay. No interference occurs if methotrexate is measured by radio immune assay.

Trimethoprim may interfere with the estimation of serum/plasma creatinine when the alkaline picrate reaction is used. This may result in overestimation of serum/plasma creatinine the order of 10%. 

Functional inhibition of the renal tubular secretion of creatinine may produce a spurious fall in the estimated rate of creatinine clearance.

Trimethoprim- sulfamethoxazole may affect the results of thyroid function tests but this is probably of little or no clinical significance.
	In patients In (particularly the elderly) patients concurrently receiving diuretics, mainly thiazides, there appears to be an increased risk of thrombocytopenia with or without purpura.

The product should be used with care in patients taking concomitant therapy with drugs which are strongly bound, including oral hypoglycaemics and anti-coagulants.


Occasional reports suggest that patients receiving pyrimethamine at doses in excess of 25 mg weekly may develop megaloblastic anaemia should trimethoprim-sulfamethoxazole be prescribed concurrently.
In some situations, concomitant treatment with zidovudine may increase the risk of haematological adverse reactions to Trimethoprim- sulfamethoxazole. If concomitant treatment is necessary, consideration should be given to monitoring of haematological parameters.

Administration of trimethoprim/sulphamethoxazole 160mg/800mg (co-trimoxazole) causes a 40% increase in lamivudine exposure because of the trimethoprim component. Lamivudine has no effect on the pharmacokinetics of trimethoprim or sulphamethoxazole.

Trimethoprim-sulfamethoxazole has been shown to potentiate the anticoagulant activity of warfarin via stereo-selective inhibition of its metabolism. 

Sulphonamides may displace methotrexate from protein binding sites and compete with renal transport of methotrexate and may inhibit phenytoin metabolism in the liver increasing the toxicity of each.  If co-administered the prescriber should be alert for excessive phenytoin effect.  Close monitoring of the patients condition and serum phenytoin levels is advisable.
Sulphamethoxazole may displace warfarin from plasma-albumin protein-binding sites in vitro. Careful control of the anticoagulant therapy during treatment with Trimethoprim- sulfamethoxazole is advisable.

Interaction with sulphonylurea hypoglycaemic agents is uncommon but potentiation has been reported.  Septrin should be used with care in patients on concomitant therapy with these agents.


This product may precipitate folate deficiency in patients liable to folate deficiency such as those taking folate antagonists, or anticonvulsants, or pyrimethamine.

Trimethoprim- sulfamethoxazole prolongs the half life of phenytoin and if co-administered the prescriber should be alert for excessive phenytoin effect. Close monitoring of the patient's condition and serum phenytoin levels is advisable.

The presence of trimethoprim can interfere with serum methotrexate assays when a bacterial dihydrofolate reductase is used as the binding protein for techniques based on competitive protein binding.
Concurrent use of rifampicin and Trimethoprim- sulfamethoxazole results in a shortening of the plasma half life of trimethoprim after a period of about one week. This is not thought to be of clinical significance.

Reversible deterioration in renal function has been observed in patients treated with Trimethoprim- sulfamethoxazole and cyclosporin following renal transplantation.

When trimethoprim is administered simultaneously with drugs that form cations at physiological pH, and are also partly excreted by active renal secretion (e.g. procainamide, amantadine), there is the possibility of competitive inhibition of this process which may lead to an increase in plasma concentration of one or both of the drugs.

Concomitant use of trimethoprim with digoxin has been shown to increase plasma digoxin levels in a proportion of elderly patients.
Caution should be exercised in patients taking any other drugs that can cause hyperkalaemia.


Trimethoprim- sulfamethoxazole may increase the free plasma levels of methotrexate

If  Septrin Trimethoprim- sulfamethoxazole is considered appropriate therapy in patients receiving other anti-folate drugs such as methotrexate, a folate supplement should be considered (See Warnings and Precautions). (see Special Warnings and Special Precautions for Use).

Both trimethoprim and sulfametoxazole may interfere with the Jaffe alkaline picrate reaction assay for creatinine.
 Trimethoprim interferes with assays for serum methotrexate when dihydrofolate reductase from Lactobacillus casei is used in the assay. No interference occurs if methotrexate is measured by radio immune assay.

Trimethoprim may interfere with the estimation of serum/plasma creatinine when the alkaline picrate reaction is used. This may result in overestimation of serum/plasma creatinine the order of 10%. 

Functional inhibition of the renal tubular secretion of creatinine may produce a spurious fall in the estimated rate of creatinine clearance.

Trimethoprim- sulfamethoxazole may affect the results of thyroid function tests but this is probably of little or no clinical significance.

	4.8 Undesirable Effects


	Skin and subcutaneous tissue disorders:
Very rare: Photosensitivity, exfoliative dermatitis, fixed drug eruption, erythema multiforme, Stevens-Johnson syndrome, LyellSYMBOL 8217\us syndrome (toxic epidermal necrolysis). LyellSYMBOL 8217\us syndrome carries a high mortality
	Skin and subcutaneous tissue disorders… Very Rare: Photosensitivity, exfoliative dermatitis, fixed drug eruption, erythema multiforme, Severe cutaneous adverse reactions (SCARs), Stevens-Johnson syndrome (SJS), LyellSYMBOL 8217\us syndrome and (toxic epidermal necrolys is)(TEN) have been reported (see section 4.4). LyellSYMBOL 8217\us syndrome carries a high mortality


	4.9
Overdose

	Symptoms and Signs

Nausea, vomiting, dizziness and confusion are likely symptoms/signs of overdosage. Bone marrow depression has been reported in acute trimethoprim overdosage.


The maximum tolerated dose in humans in unknown.

Treatment

Dependent on the status of renal function, administration of fluids is recommended if urine output is low.


Both trimethoprim and active sulphamethoxazole are dialysable by haemodialysis. 

Peritoneal dialysis is not effective.


In case of known, suspected, or accidental overdosage stop therapy.

Acidification of the urine will increase the elimination of trimethoprim. Inducing diuresis plus alkalinisation of urine will enhance the elimination of sulphamethoxazole. Alkalinisation will reduce the rate of elimination of trimethoprim. Calcium folinate (5-10 mg/day) will reverse any folate deficiency effect of trimethoprim on the bone marrow should this occur. General supportive measures are recommended.



	Symptoms and Signs

Nausea, vomiting, dizziness and confusion are likely symptoms/signs of overdosage. Bone marrow depression has been reported in acute trimethoprim overdosage.

If vomiting has not occurred, induction of vomiting may be desirable.  Gastric lavage may be useful, though absorption from the gastrointestinal tract is normally very rapid and complete within approximately two hours.  This may not be the case in gross overdosage.  Dependent on the status of renal function administration of fluids is recommended if urine output is low.
The maximum tolerated dose in humans in unknown.

	Instructions for Use and Handling
	Trimethoprim- sulfamethoxazole for Infusion must be diluted before administration.

DILUTION SHOULD BE CARRIED OUT IMMEDIATELY BEFORE USE. After adding Trimethoprim- sulfamethoxazole for Infusion to the infusion solution shake thoroughly to ensure complete mixing.

If visible turbidity or crystallisation appears at any time before or during an infusion, the mixture should be discarded.

It is recommended that Trimethoprim- sulfamethoxazole for Infusion is diluted according to the following schedules:-


One ampoule (5 ml) added to 125 ml infusion solution.

Two ampoules (10 ml) added to 250 ml infusion solution.

Three ampoules (15 ml) added to 500 ml infusion solution.

Trimethoprim- sulfamethoxazole for Infusion is known to compatible, when diluted as recommended above, with the following fluids:-


Glucose Intravenous Infusion BP (5% w/v and 10% w/v);

Sodium Chloride Intravenous Infusion BP (0.9% w/v);

Sodium Chloride (0.18% w/v) and Glucose (4% w/v) Intravenous Infusion BP;

Dextran 70 Intravenous Infusion BP (6% w/v) in glucose (5% w/v) or normal saline;

Dextran 40 Intravenous Infusion BP (10% w/v) in glucose (5% w/v) or normal saline;

Ringer's Solution for Injection BPC 1959.

The pH of the solution is in the range 9.5 - 11.0.

If higher concentrations are required, one ampoule (5mL) may be diluted with 75mL of glucose 5% w/v in water. 


	Septrin Trimethoprim- sulfamethoxazole for Infusion must be diluted before administration.

DILUTION SHOULD BE CARRIED OUT IMMEDIATELY BEFORE USE. 

After adding Septrin Trimethoprim- sulfamethoxazole for Infusion to the infusion solution shake thoroughly to ensure complete mixing.

If visible turbidity or crystallisation appears at any time before or during an infusion, the mixture should be discarded.

It is recommended that Septrin Trimethoprim- sulfamethoxazole for Infusion is diluted according to the following schedules:-


One ampoule (5 ml) added to 125 ml infusion solution.

Two ampoules (10 ml) added to 250 ml infusion solution.

Three ampoules (15 ml) added to 500 ml infusion solution.

Septrin Trimethoprim- sulfamethoxazole for Infusion is known to compatible, when diluted as recommended above, with the following fluids:-


Glucose Intravenous Infusion BP (5% w/v and 10% w/v);

Sodium Chloride Intravenous Infusion BP (0.9% w/v);

Sodium Chloride (0.18% w/v) and Glucose (4% w/v) Intravenous Infusion BP;

Dextran 70 Intravenous Infusion BP (6% w/v) in glucose (5% w/v) or normal saline;

Dextran 40 Intravenous Infusion BP (10% w/v) in glucose (5% w/v) or normal saline;

Ringer's Solution for Injection BPC 1959.

The pH of the solution is in the range 9.5 - 11.0.

If higher concentrations are required, one ampoule (5mL) may be diluted with 75mL of glucose 5% w/v in water. 

It is suggested that the duration should be approximately one to one and a half-hours, but this should be balanced against the fluid requirements of the patient.

Discard any unused diluted solution.



